
communica te       encourage      p ro tec t       ne twork       engage

Water Industry  
Operators Association 
of Australia 

2020 
ANNUAL REVIEW
& Members Information 



Contents 
Chair & President Reports	 1

Managing Directors’ Review	 2

Financial Information	 4

Membership	 5

WIOA Structure	 6

Member Services	 8

Advisory Committees	 9

Industry Involvement	 10

Seminars & Events	 11

Conferences	 13

WIOA Charity Events 	 14

Certification	 15

Diversity & Inclusion Group	 15

Awards 	 16

Publications	 19

Ixom Best Tasting Tap Water	 20

Frequently Asked Questions	 23

Membership Application 	 24

124
0.2

0

70,628

Certified 
Operators

% Increase 
in Membership

Face to Face 
[...]
Queensland Bill Collie Urban Utilities
Bill is a caring leader and is supportive of everyone, both at work and at home. Bill is very active in the Urban 
Utilities wellbeing programs and introduced a free physiotherapy service for all operators and other staff requiring 
this kind of treatment.

South Australia Matthew Gulliver TRILITY
Matt genuinely has the best interest of his neighbours and community at heart, and always looks to help those in 
need. After the bushfires, he helped collect and distribute preloved tools to the charity “Tools for blokes” and he 
donated hay from his property along with signing up to help Blaze Aid by donating his farming skills. 

Tasmania Damien Lavelle TasWater
Damien has been a long-time contributor to both the water industry and his local community including as a mentor 
of young and upcoming operators and through his involvement in local football as a player, coach and committee 
member.

Victoria David Dickson North East Water
David is a selfless worker who puts the community and his team ahead of himself. This was shown during the 
fires that devastated the North East of Victoria. During these times David managed to keep the loss of water supply 
to a minimum, maintaining water quality and keeping his staff safe despite his own new home being under threat 
of the fire.

Western Australia Jessica Wilson Water Corporation
Jessica worked tirelessly in coming up with an initiative and facilitating its delivery - a one-off, additional round 
of funding to support those at need. The funding of $100,000 went towards a range of COVID-19 relief projects 
including wellbeing support such as community food packs, PPE, health supplies and other support packs. 

18 WIOA Annual Review 2020



Publications

Practical Guides 
The Practical Guide to the Operation and Optimisation of Microfiltration and Ultrafiltration 
Membrane Processes authored by Kathy Northcott, Greg Creek and Peter Mosse was 
completed in December and will be available for sale in early 2021. 

The membranes practical guide joins the range of other guides for water and wastewater 
treatment covering aspects from the catchment to the tap. The books are available to the 
entire industry and provide real value for an exceptional resource. All practical guides have 
been produced by water industry experts, with significant practical operational experience in 
Australia. 

Practical Guides to Water Treatment

•	 Practical Guide to Understanding and Managing Surface Water Catchments 
•	 Practical Guide to the Optimisation of Chemical Dosing, Coagulation, Flocculation and 

Clarification 
•	 Practical Guide to Operation & Optimisation of Media Filters
•	 Practical Guide to the Operation and Optimisation of Chlorine and Chloramine Disinfection 
•	 Practical Guide to Operation & Optimisation of Distribution Systems
•	 Practical Guide to the Operation and Optimisation of Microfiltration and Ultrafiltration 

Membrane Processes

Practical Guides to Wastewater Treatment 

•	 Practical Guide to the Odour Control in Sewage Transport Systems 
•	 Practical Guide to the Operation and Optimisation of Activated Sludge Wastewater 

Treatment Plants 

WaterWorks Technical Publication
WaterWorks is the technical publication of the Association which is distributed in hard copy 
to all members in May and November annually. A copy of WaterWorks is also provided to all 
WIOA conference delegates and exhibitors. The technical articles published have a distinctly 
operational and practical focus. There is also an opportunity for our Corporate Members to 
supply a limited amount of advertorial material.

With a large distribution to water industry employees, WaterWorks is a valuable vehicle to 
publish operationally focussed articles to share vital information across the sector. 

Operator Newsletter
After 60 editions in the current format the quarterly printed Operator newsletter provided to 
all members was redesigned in August with a fresh new look that now includes advertising 
opportunities.

Operator includes individual and corporate member news, general interest stories, water 
industry news and more. Produced in February, May, August and November annually, it is an 
effective way of keeping the WIOA community in touch with industry developments.

Words
Words is WIOA’s monthly electronic newsletter which includes short updates on training, 
positions vacant and other items of general interest to members, relating to WIOA activities 
and the operational side of the water industry.

NEW

NEW LOOK

WIOA Annual Review 2020 19 



Best Tasting Tap Water Competitions

NSW/ACT
Port Macquarie Hastings Council 
Wauchope WTP 
Source - Hastings River

The Port Macquarie Hastings Council team 
treats the water from the Hastings River 
and supplies around 13,000 residents in 
Wauchope. 

The Wauchope WTP was constructed in 
2007 to meet the growing demands of the 
Wauchope Water Supply System. The bulk 
water prior to the treatment plant consists of 
raw water conditioning for hardness and pH 
with Lime & Carbon Dioxide dosing and the 
addition of Fluorosilicic Acid for dental health. 

The Water Treatment Plant is an Ultra Filtration 
(UF) Submerged Membrane Plant with 
disinfection prior to the water being sent into 
the distribution network. The current plant 
capacity is 7ML/d and is currently undergoing 
a significant upgrade to increase the capacity 
to 21ML/d. 

Grand Finalists
•	 Icon Water - Mt Stromlo WTP
•	 Murray River Council - Mathoura WTP
•	 Port Macquarie Hastings Council - 

Wauchope WTP

The search for the Best Tasting Tap Water in Australia 
With the support of IXOM as our taste test sponsor and in the absence of face to face events, WIOA was excited to be able 
to host the 2020 Best Tasting Tap Water competitions in conjunction with the Live Days on our Virtual Water platform.

The Ixom water taste test competitions are a fun way for WIOA and the industry to raise awareness of the hard work that our 
operational staff do behind the scenes to ensure a safe and high quality drinking water supply is available to communities 
all around Australia. 

Using a blind taste test approach, the WIOA staff and some committee members replaced event participants as judges and 
undertook the difficult task of selecting the winners with the samples judged on colour, clarity, odour and taste.  

South Australia
SA Water 
Woolpunda WTP 
Source - Murray River

SA Water’s Woolpunda Treatment Plant is 
situated 170 km north-west of Adelaide and 
is staffed by a single operator, who monitors 
performance and performs maintenance 
tasks to deliver around 700,000 litres of 
water a day to towns including Wunkar and 
Mantung. 

Woolpunda is one of SA Water’s smaller 
sites both in physical size and supply area, 
providing water to less than 800 people 
through more than 240 kilometres of pipe to 
land located up to 50 km from the plant. 

Water is treated with chloramine, a 
disinfection method particularly suited to long 
networks with lower numbers of customer 
connections, meaning the water takes longer 
to get to properties and a higher water age.

Woolpunda WTP sources and treats raw 
water from the Murray River.

Grand Finalists
•	 SA Water - Morgan WTP
•	 SA Water - Woolpunda WTP
•	 TRILITY - Berri WTP

Tasmania
TasWater/TRILITY 
Rossarden WTP 
Source - Aberfoyle Creek

Eighteen water treatment plants from every 
part of Tasmania were put to the test, with 
the top three making their way into the Grand 
Final. Ultimately, it was the sample from the 
Rossarden Water Treatment Plant that was 
announced as the winner of the prestigious 
award. 
The raw water is sourced from the Aberfoyle 
Creek off the back of Ben Lomond Mountain 
and gravitates to the treatment plant via a 3.4 
kilometre pipeline. 
The Rossarden Water Treatment Plant was 
built by TasWater as part of the 24 glasses 
Regional Towns Water Supply Program. 
It utilises ultra filtration membranes and a 
Granulated Activated Carbon (GAC) filter that 
removes chemicals and odour from the water 
which helps contribute to its taste. Once 
treated, the drinking water is then stored in a 
new service reservoir ahead of being pumped 
to Rossarden’s residents.
Grand Finalists
•	 TasWater - Bryn Estyn WTP
•	 TasWater - Mole Creek WTP
•	 TasWater/TRILITY - Rossarden WTP

 

 

20 WIOA Annual Review 2020



Victoria
Lower Murray Water 
Mildura WTP 
Source - Murray River

The Mildura water supply system consists 
of two water treatment plants, Mildura 7th 
Street and Mildura West, which serve a 
total population of 47,913 in Mildura and 
surrounding rural residential areas. 

The system draws its water from the Murray 
River from within the Mildura weir pool. The 
86.4 ML/day Low Lift Pump Station delivers 
water directly to an 80 ML/day Treatment 
Plant.  

The treatment plant consists of coagulation, 
flocculation, sedimentation, clarification, 
filtration, chlorination, pH correction, 
fluoridation and PAC dosing steps. Treated 
water is supplied fed to the reticulation 
system through a series of reservoirs, two of 
which are trim chlorinated

Grand Finalists
•	 Gippsland Water - Traralgon WTP
•	 Lower Murray Water - Mildura WTP
•	 Westernport Water - Candowie 

Reservoir

Queensland 
Livingstone Shire Council 
Woodbury  WTP 
Source - Water Park Creek

With the taste test competition conducted by 
qldwater, water from a pristine dunal water 
system at Water Park Creek and treated 
at Livingstone Shire Council’s Woodbury 
Water Treatment Plant has been selected 
Queensland’s top drop.

Water Park Creek Weir is a small 1.3m high 
concrete weir located on Water Park Creek. 
The weir has been the primary source of 
water for the Capricorn Coast from Yeppoon 
to Emu Park. 

Water is pumped from the weir to Kelly’s 
Storage which is adjacent to the Woodbury 
Water Treatment Plant which processes the 
Capricorn Coast water supplies. 

Western Australia
Water Corporation 
Yalgoo WTP 
Source - Bore water

Yalgoo is primarily supplied by 3 bores. The 
treatment process involves multimedia filter, 
Electro Dialysis Reversal (EDR) treatment for 
nitrate removal and an ion-exchange media 
filter for arsenic removal. Chlorine is dosed 
for oxidation prior to the multimedia filter to 
assist in the removal of arsenic. A portion of 
water bypasses the EDR to reach a desired 
blend. Water is stored in the Clearwater tank, 
chlorinated and supplied to the town site. 

Electro Dialysis Reversal is a low-pressure 
technique where ions migrate through ion-
conducting membranes due to the passage of 
DC electric current. Feedwater requirements 
for EDR are generally less stringent than that 
for RO, ultrafiltration and nanofiltration as it is 
not a filtration process. During EDR divalent 
ions experience a greater force in the electric 
field of an electrolysis cell and tend to be 
removed at a higher rate than monovalent 
ions. 

Grand Finalists 
•	 Aqwest - Bunbury WTP
•	 Busselton Water - Busselton WTP
•	 Water Corporation - Yalgoo WTP

 

 

WIOA Annual Review 2020 21 



Best Tasting Tap Water Competitions

 

 

Australia’s Best  
Tasting Tap Water
Water from the Rossarden Water Treatment Plant in Tasmania has 
taken out the top prize in WIOA Ixom’s Best Tasting Tap Water in 
Australia competition. 

The Rossarden Water Treatment Plant, which is run in partnership 
with water services provider TRILITY, beat the other State competition 
winners from around the country to win the coveted award.

TasWater Senior Water System Optimisation Scientist and WIOA 
Tasmanian Advisory Committee Chair, Stephen Westgate said “It is 
a great result for the community and is particularly pleasing because 
Rossarden was part of our 24glasses Regional Towns Water Supply 
Program. The goal of the program was to bring potable water to many 
small Tasmanian towns. The Rossarden plant was completed in 
2018. Before that, the town was on a Boil Water Alert”. 

The plant services around 110 connections and uses a modern 
multibarrier approach that incorporates UF filtration, granular 
activated carbon, calcite remineralisation and disinfection via sodium 
hypochlorite.

Raw water is fed from Aberfoyle Creek and pre-treated through a self-
backwashing 100 µm screen before passing through 2 ultrafiltration 
membrane units in parallel. 

Ultra-filtered water is then fed to Granular Activated Carbon (GAC) and 
calcite contactors to reduce excess dissolved organics and increase 
hardness in the final water. UV transmissivity (UVT) is measured on 
the outlet of the GAC filter to indicate when the GAC filter media has 
exhausted.

Treated water from the calcite contactor is then dosed with sodium 
hypochlorite before being discharged into the Clear Water Storage 
(CWS).

The award recognises our engineers and scientists’ excellent work in 
delivering great-tasting, safe, and reliable drinking water to Tasmania’s 
regional communities.

Rossarden’s water will now go up against global competition in the 
International Best Tasting Tap Water Competition in West Virginia next 
year. More on TasWater’s 24glasses Regional Towns Water Supply 
Program is at:

www.24glasses.com.au

Second Best  
Water in the World
It is official - Mackay not only has the best tasting water in Australia in 
2019, but it also the second best in the world.

The decision was handed down in February 2020 at the 30th Annual 
Berkeley Springs International Water Tasting competition in West 
Virginia, USA, when Mackay’s H20 came runner up to Desert Hot 
Springs, California.

Mackay Regional Council’s Director of Engineering and Community 
Infrastructure Jason Devitt was there with Water Treatment Manager 
Stuart Boyd, and said it was a tough competition against 18 of the 
world’s best. “We were only one vote behind California, so it was 
very, very close,” he said.  “It was a really good result. I would’ve 
been very happy with anything in top five so to get second, I’m very 
pleased with that.” Beating out over 100 waters from across the globe 
over three days (from February 20), the final 19 entrants were judged 
by a panel of 15 on Sunday, on their clarity, taste and odour.

There was also a community element, where locals were invited to 
try out the water samples themselves and make their own judgments. 
“Stuart and I had a go at that ourselves. It was really tough. There was 
lots of good, quality water,” Mr Devitt said. “We always thought our 
water was pretty good but to be up there with the best, we could never 
have expected or anticipated where we would come.”

Despite Australia having yet to win the grand prize, an Aussie water 
has now won second place for the third time - with Wannon Water 
and their tap water from Hamilton Water Treatment Plant in Victoria 
finishing second in 2019 and Marysville Water from Victoria placing 
second in 2016. Mr Devitt said the silver medal was all about ensuring 
Mackay locals knew just how “high quality” the tap water was after 
the “amount of regulation” and the cheapness compared to bottled 
water.

He also commended the “unsung heroes” at the Marian treatment 
plant for their tireless efforts in providing “safe, reliable water” year-
round.

WIOA

A
U

STR
A

LIA’SBESTTASTING

TA
P

W
A

TE
R

Rossarden
TAS.

2020

22 WIOA Annual Review 2020



Frequently Asked Questions

How do I join, how much is membership and how 
can I pay?

You can join by completing and submitting an 
application form, (which doubles as a Tax Invoice) 
with your payment to WIOA. There is an application 
form in the back of this booklet and more forms can 
be downloaded from the WIOA website.

WIOA has three membership categories, Individual, 
Corporate and Utility Corporate. The fees are $40 
(individual), $300 (Corporate) and $40 per member 
(Utility Corporate - must have 8 members or pay a 
minimum of $300 to be eligible for this category). 
Payment can be made by cash, cheque, money 
order, credit card (Visa & Mastercard only) or by EFT. 
Payment can also be made in person at any Westpac 